MDT Regimens

It

is crucial
that patients understand

which drugs they have

to take once a month and which

Each blister pack contains treatment for 4 weeks.

PB adult blister pack

MB adult blister pack

PB adult treatment:

Once a month: Day 1
— 2 capsules of rifampicin (300 mg X 2)
— 1 tablet of dapsone (100 mg)

Once a day: Days 2-28
— 1 tablet of dapsone (100 mg)

Full course: 6 blister packs

PB child blister pack

MB adult treatment:

Once a month: Day 1

— 2 capsules of rifampicin (300 mg X 2)
— 3 capsules of clofazimine (100mg X 3)
— 1 tablet of dapsone (100 mg)

Once a day: Days 2-28
— 1 capsule of clofazimine (50 mg)
— 1 tablet of dapsone (100 mg)

Full course: 12 blister packs

MB child blister pack
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every day.

PB child treatment (10-14 years):

Once a month: Day 1

— 2 capsules of rifampicin
(300 mg+150 mg)

— 1 tablet of dapsone (50 mg)

Once a day: Days 2-28
— 1 tablet of dapsone (50 mg)

Full course: 6 blister packs

For children younger than 10, the dose
must be adjusted according to body weight.

MB child treatment (10-14 years):

Once a month: Day 1

— 2 capsules of rifampicin (300 mg+150 mg)
— 3 capsules of clofazimine (50 mg X 3)

— 1 tablet of dapsone (50 mg)

Once a day: Days 2-28

— 1 capsule of clofazimine every other day
(50 mg)

— 1 tablet of dapsone (50 mg)

Full course: 12 blister packs

For children younger than 10, the dose
must be adjusted according to body weight.





